

Nursing Home Cardex (Full)

Nursing Home ,

Patient **Elsie Bough**

	Date of Birth 23/12/1929 GMS Number 1 Doctor garret igoe	Allergies	Nursing Home Notes and D
--	---	------------------	---------------------------------

Regular Prescriptions

Date	Medication	Dosage	Schedule Frequency	Route	Doctors Signature	Cancelled Date / GP Signature	Review Date / GP Signature	Nurses Signature (1)	Nurses Signature (2)
25/08/2015	Alendronic Acid Fostolin Once Weekly 70mq	Take one tablet weekly on wednesday(bones)	Every Day						
03/09/2015	Aspirin Nuprin 75mg	TAKE ONE TABLET DAILY (blood thinner)	Every Day						
25/08/2015	ATORVASTATIN Actavis 80mg	Take one tablet at night - (for cholesterol)	Every Day						
25/08/2015	Betahistine Dihydrochloride Vertigon 16mq	Take one tablet three times daily (for dizziness/vertigo)	Every Day						
03/09/2015	Betamethasone Betnovate 0.10%	USE AT NIGHT AS DIRECTED (topical steroid)	Every Day						
25/08/2015	Calcium Carbonate/ Colecalciferol Calcichew-D3 Forte 500mq/400IU	TAKE ONE TWICE A DAY (for bones)	Every Day						
25/08/2015	Clopidogrel Actavis 75mg	Take one tablet daily (blood thinner)	Every Day						
25/08/2015	Digoxin Lanoxin Pg 62.5mcg	One tablet daily - (heart)	Every Day						
03/09/2015	Dovobet Gel	APPLY SPARINGLY TO THE AFFECTED AREA TWICE DAILY (Every Day						
25/08/2015	Escitalopram Escitalpro 10mg	Take one tablet daily (mood enhancer)	Every Day						
25/08/2015	Ferrous Sulphate Ferrograd 325mg	Take one tablet in the morning on Monday & Thursday only (to	Every Day						
03/09/2015	Latanoprost - Latop 50mcg/ml Eye Drop Soln 2.5ml Rowa	INSTILL ONE DROP INTO BOTH EYES AT NIGHT	Every Day						

Nurses Signature (1)

Nurses Signature (2)

Nursing Home Cardex (Full)

Nursing Home

Patient **Elsie Bough**

	Date of Birth	23/12/1929	Allergies	Nursing Home Notes and D					
	GMS Number	1							
	Doctor	garret igoe							

25/08/2015	Mebeverine - Colofac 135mg TABS	Take one tablet three times daily (cramp/spasm)	Every Day						
25/08/2015	PANTOPRAZOLE - PANTOFLUX 40MG TABLETS	Take one tablet daily(to reduce stomach acid)	Every Day						
03/09/2015	Paracetamol Actavis 500mg	TAKE TWO TABLETS WHEN NEEDED UPTO FOUR TIMES	Every Day						
25/08/2015	Ramipril Actavis 2.5mg	Take one capsule daily (to reduce blood pressure)	Every Day						
25/08/2015	Sitagliptin Januvia 100mg	TAKE ONE TABLET DAILY - (diabetes)	Every Day						
25/08/2015	Warfarin Teva 1mg	TAKE AS DIRECTED AS PER INR LEVELS	Every Day						
25/08/2015	Warfarin Teva 3mg	TAKE AS DIRECTED AS PER INR LEVEL	Every Day						
25/08/2015	Warfarin Teva 5mg	Take as directed as per INR at 6pm	Every Day						
25/08/2015	Zopiclone - Zimoclone 7.5mg tabs	One tablet at night - (for sleep) - last row	Every Day						
03/09/2015	Zopiclone - Zopitan Tabs 3.75mg	TAKE ONE TABLET AT NIGHT (for sleep)	Every Day						

As Required and Variable Dose Prescriptions

Date	Medication	Dosage	Schedule Frequency	Route	Doctors Signature	Cancelled Date / GP Signature	Review Date / GP Signature	Nurses Signature (1)	Nurses Signature (2)
25/08/2015	TOLTERODINE TARTRATE Tendrotil Sr 4mg	Take one by mouth daily (overactive bladder)	Every Day						

Nurses Signature (1)

Nurses Signature (2)